



TEST REPORT

No: GURSL250004066

Issue Date: 04-Jan-2026

Page 1 of 4

ULR-TC629326000000673F



* G U R S L 2 5 0 0 0 4 0 6 6 *

GLOBAL VISION DIRECT PRIVATE LIMITED

21/59, Global House
Bhrigu Path, Mansarovar
Jaipur, Rajasthan 302020
INDIA

Contact Person: ANU JAIN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE NO : GUR25-0001150-0001
SAMPLE DESCRIPTION : FIBRE
COLOUR : WHITE [LAB IDENTIFY]
END USE : UPHOLSTERY
FIBRE CONTENT : NOT PROVIDED
BUYER NAME : SELF REFERENCE
COUNTRY OF DESTINATION : UK
COUNTRY OF ORIGIN : INDIA
BUYING HOUSE : GLOBAL VISION DIRECT LTD.
SUPPLIER NAME : GLOBAL VISION DIRECT PRIVATE LIMITED

LAB PROVIDED DETAILS:

CONDITION OF SAMPLE : GOOD
THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES : SGS GURGAON LAB
SAMPLE RECEIVED DATE : Dec 17 2025
TEST PERFORMING DATE : Dec 17 2025 - Jan 04 2026

FOLDER NUMBER : GUR25-0001150

974081

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at General Conditions of Services for India http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer. Sample is not drawn by the laboratory. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. Statement of conformity is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.



TEST REPORT

No: GURSL250004066

Issue Date: 04-Jan-2026

Page 2 of 4

ULR-TC629326000000673F



* G U R S L 2 5 0 0 0 4 0 6 6 *

Item	Test Parameters	Conclusion	Remarks
1	Flammability Test	PASS	

Remarks :

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S). RESULTS APPLY TO THE SAMPLE AS RECEIVED.

Signed for and on behalf of:

SGS INDIA PVT LTD

Mukesh Grewal

Junior Executive

Authorized Signatory-Mechanical / Chemical / Hazardous & Restricted Substances

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

FOLDER NUMBER : GUR25-0001150

974081

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at General Conditions of Services for India http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer. Sample is not drawn by the laboratory. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. Statement of conformity is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.



ULR-TC62932600000673F



* G U R S L 2 5 0 0 0 4 0 6 6 *

RESULTS

REQUIREMENTS

Flammability Test

BS 5852:part 1:1979

Sample : (A)

Flammability Result

The sample was tested for flammability in accordance with British Standard 5852 :Part 2 1982 ' Methods of test for the ignitability of upholstered composites for seating by flaming sources ' (as amended by the above Regulations).

The sample was tested using an approximate density of 35 kg/cu.m. The tests were carried out using a 220g per square meter flame retardant polyester fabric stated in Schedule 1 Part 1 of the Regulations.

The following results relate only to the ignitability of the combinations of materials,under the particular conditions of the test: they are not intended as mean of assessing the full potential fire hazard of the materials in use.

Schedule 2 Part 1

Ignition Source No.2 (Butane flame)

	Test 1	Test 2
Duration of afterflame (s) (min.:secs)	01:10	00:58
Duration of smoking/glowing(s) (min.:secs)	00:05	00:04
Smouldering after 30 minutes	No	No
Escalating combustion behaviour	No	No
Smouldered until essentially consumed	No	No
Composite smouldered to either edge or through full thickness with in 60 minutes.	No	No
Charring more than 100mm in any direction apart from upwards	No	No
Composite continued to flame for more than 2 minutes after removal of burner	No	No
Burnt until essentially consumed	No	No
Flame reached lower margin,either side or passed through full thickness	No	No

Conclusion: On the basis of the tests carried out as described, it is the opinion of this laboratory that this sample of filling material would meet the Requirement of schedule 2 Part 1 of the Furniture & Furnishings (Fire) (Safety) Regulations 1988

FOLDER NUMBER : GUR25-0001150

974081

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at General Conditions of Services for India http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer. Sample is not drawn by the laboratory. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. Statement of conformity is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.

ULR-TC62932600000673F



End of Report

FOLDER NUMBER : GUR25-0001150

974081

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at General Conditions of Services for India http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer. Sample is not drawn by the laboratory. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days from the date of issue of report. The samples from the regulatory bodies are to be retained as specified. Statement of conformity is based on comparison of measurement result(s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer. Measurement Uncertainty is not taken into account unless otherwise requested in writing.